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HORIZON STEEL FURNITURE FACTORY LIMITED
YIN HU INDUSTRIAL ZONE, XIEGANG TOWN, DONGGUAN CITY. CHINA

The following sample{s) was [ were submitted and identified on bebhall of the dient as

Sampie Descripbion 3 DRAWERS MOBILE PEDESTAL-ZIGMA
Siyle [ kem No HS-MPD3-ZIGMA

Manufacturer HORIZON

Sampie Receiving Date Jun. 26, 2015

Test Performing Date Jun 26, 2015 to Jul.10, 20156

Test Result Summary

Jestis)Roquested — _Resuit(s)
ANSI/BIFMA X5 3-2007 (R2012) i L PASS
Summary:

1. For further detalls, please refer lo the fmlnmws).

Signed for and on behalf of
SGS-CSTC Co.. Lid.
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Bill Wang
Approved sigriatory
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TESTS AND RESULTS
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Test Conducted.
ANSIBIEMA X8, 3-2007 (R2012) Verlical Files - Tesis American Matonal Standand for Office Furnishings:

General Test Condition:
The following tes! program was conducted in a laboratory environmen! maintained al 15'C to 25°C and 50%45
RH. The sample was Individually tested after canditioning in (be lest environment Tor af ezl 24 haours prise fo

conducting the lest

The complete detailed procedures may be found in the referenced specification and are only summearized heresn

Mo. of Sample:

1 plece (Sample 1), For more sample Information and piclures, please refer to the following page

Test

Test Description and Requirements

Safety, Durability, and Structural Performance

_L A

Stability Test

A honzontal force of 67 N (15 |bf.) shall be applied to the uppermost
axtenditle slament at the center of the pull area. The vertical file shall
not fip over.

PASS

Uinit Strength Test

After function load test, there shall be no sudden and major change in
the structural integrity of the product. Loss of serviceabllity Is-
aroeptable,

Adier proof load test, there shall be no sudden and major change in the
_structural integnty of the product Loss of serviceability is acceptable.

PASS

Racking Resistance Test

The vertical file shall have no lgss of serviceability, All exlendible
elemenis shall be tested to and mest the pull force test as defined in
Secton 15.

PASS

Drop Test Nl .
There shall be no loss of serviceability. The extendible elements shall
meet the pull force test requirements in Section 15.

Mot applicable

| Extendible Element Cycle Test

There shall be no loss of serviceability. Before and after the cycle test,
the extendible element(s) shall meet the pull force requirements of
Section 15 After the cycle test, the extendible elements, if applicable
shall meet the interlock test requirements of Section 9. If the unlt is
equipped with a stabllizing device (interlock, stabillzing caster, etc ), it
may be necessary lo reevaluate the stability of the unil per Section 4 to
determine if the device performs adequately.

PASS

Interfock Test , o
There shall be no loss of serviceability to the interlock systern, The
 unnpened extendible elements shall nol bypass the interlock system.

Rebound Test
Before performing the Rebound Test, the extendible elemerit shafl
meet the pull force requirements of Section 16 The rebound position of
the extendibie element shall not exceed 38 mm (1.5 in) fram its dosed

position sfier each of the flve closings.
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Tost Test Duudpﬂm and Reguiremants Tas! Results |:
‘Out Stop Test
Thisre shatl be no lose of serviceabllity. Aller performing the Out Slop PASS
il Test, the extendible elemien shall meet the pull force reguirements of
| Section 15 = _
v Lock Tests -
1) Foree Test for Locks
The exlendible elemants shall remiain in the nomal locked position
12 | during application of the forces. There shall be no loss of serviceability PASS
of the locking mechanism
2} Locking Mechanism Cycle Test
There shall be naloss of serviceability of the locking mechanism,
Latch Test— Static
13 | The latching mechanism shall have no loss of serviceability and shall f -
retain the extendible element in the closed position during the static Not applicable
latch test %
. Compressor Test
14 The compressor shall not move or bend from the original position by f
| mora than 13 mm (0.5 in.). There shall ba no loss of serviceability to Mot applicable |
| the compressor.
| Pull Farce Test
15 | Open the extendible element from its fully dosed position 1o its fully PASS
pxionded position while measuring the maximum force. The applied
! force shall not exceed 50 N.
Remark:

1 The sample with castors, it should be tested accordance with ANSIBIFMA X5.9. However in this report. the
applicant sticks to test the sample accordance with ANSIBIFMA X5. 3-2007(R2012)
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SAMPLE INFORMATION AND PICTURES

Weight: 20 28kg

Overall Dimensions: 390mm L x 530mm W 2 604mm H

Othar Dimensions:

Sample as Received

mET e
Tapling bsrswa

This Socure 5 |Ewed G e Coosgpaiy fehi|wc) o An Gansdel Calllbans 0 Derwion |suied wemitmn! souilabis o ngmal o scoevakie
al e E.In:!'f!“.!r'{m,m! And, Sy wisctnen|; eyl aocumses milgedi [0 Teema s Condtiecs be Flaotnsi
Cocamenin lehrllp:i'h'nw 3 ¢ oy Terme- & nd- Do ndihenal Terms- s-Docsment augis ANBREsA Tk SWn 6 iha mistion of II'._R-h-P:.
b T 8 oty i st o Wi thasloeed Bimemary. Aoy Budciet af [ e vl B adymnct sl |t oo garlaied fivean | .
s Commnjrmmny w Al mi Pt o i livissritdlion, oyt vl iUl e |l oF Dlbssil d Ussleuctons, @ pig "'F.MTE: biid (et Telallly
6 i e || SR thes docomeil Boas Fi s msisil (ANl 5§ RINRAII o tesoni i) SR ther o i) e i
Ao foarraiss THIS Jocxirvsnt darel G sepnaducesd sscep in Tl silless g eamen seerovsl of s Comgany. Any wisithonzac
Wt Megary o fesastiomitn of M ot oo wrnewin of B8 dlccamaant 1 i lawhe ard oSeihers miy b 0 el e il
SAl0C ol I e Ly oifasrwsis habud M (edids ghmen w1 les] repnsl i) aiey B 106 ssipiee) teakid sid sl sainidais) are

P S i S SDHG DBSBN7T
i g o | v Yoo v Sy o S/l g [ WY ¢ (BE-TETOESHE ) (BE-TUTIIIN0SEG  wwm RUEEUR OO LR
O 5 ALSRNEANIASEEIERE SN TOE- AT RNEAE LN ¢ (B6-TRCOSANG | |R6-TETZRGUSESE ® N

Member of the 565 Group [SGE SA)



9GS

Test Report

= Rl b = h

No.: SDHG1506010116F T Date: Jul.10, 2015 Page 50f 5

View 5

View ¥

**End of Report***
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